

No: 25282

ΕΑΣ		INSPECTION AND TEST REPORT	
EBO-PYRKAL	Tests and Classification of Resistance against Insult from Bullet	Page 1 out of 1 S.N. 18/09/ΓΜ	
Product: Steel Plate CLASSIFIED	Specification: NIJ STANDARD 0108.01	Date of test: 20.10.2009	
Acceptance:	Manufacturer: EUROTRADE S.A.	Protection Level IV	

	Moisture 45%	Temperature: 19	Air pressure: 730	Form No: 1/1
Cartridge Type: .30 X 51 mm AP	Cartridge Lot: HXP01- 030	Velocity Specification: V3 = 868 + - 15 m/s		Chronograph SABRE
Type of weapon: barrel test	Number of weapon: 0010	Number of shot cartridges: 183		Photoscreens SABRE
Shot Angle: 90 degrees. Distance of the target from the muzzle 12 meters. Velocity at distance of 3 meters from the muzzle.				



1. TEST 1.

Steel plaque: CLASSIFIED

Thickness: 15 mm. The sample was of blue colour.

Round	Velocity	Fair Hit	Penetrate	Remarks
No	V3 m/s	Yes/ No	Yes/ No	
1	867	Yes	No	

The results regard only the objects tested at the Laboratory.
The obligation of the necessary sampling for the certification of the product is borne by the customer.

Results	
Acceptable	YES
Non acceptable	

The Person in Charge of the Laboratory:
G. Makrygiannis. Official seal.

Certified exact translation of the attached original document
in Greek. Translated by H. Frygnas. Athens, 03.03.11.

**INSPECTION & TEST REPORT****ΥΠΗΡΕΣΙΑ ΒΛΗΤΙΚΩΝ ΚΑΙ ΣΤΑΤΙΚΩΝ ΔΟΚΙΜΩΝ**ΕΛΛΗΝΙΚΑ ΑΜΥΝΤΙΚΑ ΣΥΣΤΗΜΑΤΑ
(EBO-PYRKAL)Δοκιμές και Ταξινόμηση της Αντίστασης έναντι
Προσβολής από Σφαίρα

Σελίδα 1 από 1

A.A. :18/09/ΓΜ

Πρόϊόν : ΠΛΑΚΑ ΧΑΛΥΒΟΣ

CLASSIFIED

ΑΠΟΔΟΧΗ

Προδιαγραφή

NIJ STANDARD 0108.01

Ημερομηνία Ελέγχου :

20/10/2009

Κατασκευαστής : ΕΥΡΩΕΜΠΟΡΙΚΗ ΑΒΒΕ

Επίπεδο προστασίας IV

Υγρασία
45%Θερμοκρασία
19Ατμοσφαιρική Πίεση
730

Αριθμός Δελτίου :1/1

Τύπος Φυσιγγίου :
.30 x 51 mm APΜερίδα φυσιγγίου :
HXR01-030Προδιαγ. Ταχύτητα
V3 = 868 +/- 15 m/s

Chronograph

SABRE

Τύπος Όπλου
Κάννη ΔοκιμώνΑριθμός Όπλου
0010Αριθ.Βληθέντων Φυσ.
183

Photoscreens

SABRE

Γωνία Βολής 90 μοίρες. Απόσταση Στόχου από στόμιο κάννης 12 μέτρα.

Μέτρηση ταχύτητας σε απόσταση 3 μέτρα από το στόμιον της κάννης.

1. Δοκίμιο 1.

Πλάκα Χάλυβος : **CLASSIFIED**

Πάχους 15 mm . Το δείγμα ήταν χρώματος μπλε .

Round	Velocity	Fair Hit	Penetrate	Remarks
No	V3 m/s	Yes /No	Yes / No	
1	867	YES	NO	

Τα αποτελέσματα αφορούν μόνο τα αντικείμενα που δοκιμάζει το Εργαστήριο.

Την ευθύνη της απαραίτητης δειγματοληψίας για την πιστοποίηση προϊόντος φέρει ο πελάτης.

Αποτελέσματα:	
Αποδεκτά / Acceptable	V
Μη Αποδεκτά	



Υπεύθυνος Εργαστηρίου :

Γ. Μακρυγιάννης